



3202 34th Street, Valley, AL 36854

Telephone: 334-768-1262 or 1-800-554-7424 Fax: 334-768-1255

TexTesT Report: 1222730A
Date: 01/13/10
Page: 1 of 1

CLIENT:



SAMPLE IDENTIFICATION:

STYLE C0149/30 OMF

COLOR: SAND

AS RECEIVED

FLAME RESISTANCE OF TEXTILES
(VERTICAL TEST)
ASTM D 6413

AFTER
FLAME
SEC.

AFTER
GLOW
SEC.

CHAR
LENGTH
INCHES

SPECIMEN		AFTER FLAME SEC.	AFTER GLOW SEC.	CHAR LENGTH INCHES
W-1		0.0	8.9	4.2
W-2		0.0	11.3	5.1
W-3		0.0	10.9	4.8
W-4		0.0	11.0	5.5
W-5		<u>0.0</u>	<u>11.2</u>	<u>5.9</u>
Avg.		0.0	10.7	5.1
F-6		0.0	11.5	5.0
F-7		0.0	7.5	5.0
F-8		0.0	9.7	5.2
F-9		0.0	8.1	4.5
F-10		<u>0.0</u>	<u>10.9</u>	<u>4.4</u>
Avg.		0.0	9.5	4.8

NOTE: No melting or dripping of the test specimens was observed.